Adbvice for correct fitting of the kit : Do not fully tighten the bolt until it's ensured that the KIT is correctly attached and aligned.

Cara pasang yang benar : Jangan sepenuhnya kencangkan baut sampai dipastikan bahwa KIT terpasang dengan benar dan selaras.

Disassembly the handle pillion from motorcycle

( Lepaskan handle pillion dari bodi motor )

Assembly No.2(Upper&Lower KIT) with No.3 (Bolt M8xL66)
( Pasang No.2(Upper&Lower KIT)dengan No.3(Bolt M8xL55)

Once KIT is securely positioned on right and left then please
tighten all bolts
(Setelah bracket terpasang rapi antara kiri dengan kanan maka
kencangkan semua baut pada motor )

COMPONENTS / PARTS :

Pos. Ref. Cant.

1 HOVROO01 { 7z

2 HOvROO2 TS ‘-
3 HOVR003 G ) =

4 HOVR004 00O
5 HOVR005 =008

6 HOVRO006 =

HOVR16IF

Disassemble the pin and plain washer of the pillion step.
( Lepaskan kawat besi dan pin baut dari pijakan kaki )

HONDA CB150 VERZA 16-18

3P KIT MASTER

Install No.6(Plug SH36 & Screw ), 3P Kit(No.1) with No.4(bolt M8xL35)
and Replace pin also wire standard with No.5(bolt M8xL25) in footstep
(Pasang No.6(Plug SH36 & Screw ),bracket 3P dengan No.4(baut M8xL35)
dan ganti pin juga kawat standar dengan No.5(baut M8x25)pada footstep)

Note :
If you want to install 3P KIT and Top Kit together then you should

disassembly upper KIT (No.2 ) "‘..

(Jika anda ingin memasang bracket 3P dan bracket Top bersama
maka anda bisa melepas bracket atas (No.2) )

1 SET 3P KIT

1 SET Upper and Lower KIT
4 SET Bolt M8xL55 + 4 Washer M8 + 4 Bussing L10

4 SET Bolt M8xL35 + 8 Washer M8 + 4 Nut M8 + 4 Split-lock Washer M8

SHAD

2 SET Bolt M8xL25+ 2 Washer M8+ 2 Nut M8 + 2 Bussing L5
No.8
2 SET Plug SH36+ 2 Screw M4xL20 Rev.2



